
DIGIAL GENERATOR

MODEL NO.

SPECIFY MODEL NO.WHEN ORDERING

barukin
Машинописный текст

barukin
Машинописный текст

barukin
Машинописный текст

barukin
Машинописный текст

barukin
Машинописный текст

barukin
Машинописный текст
IGG1100



Parts
No.

Description Q
Parts
No.

Description Q

SB1-001 Spark plug repair cover 1 SB1-024
Sheetmetal screw

ST4.2X12
3

SB1-002  
Long screw

2 SB1-025 Gasket6 x18x 1.5 2

SB1-003 Support column 4 SB1-026 Parking guide 1

SB1-004 Bolt assembly M6X16 4 SB1-027 Sheetmetal screw
ST2.9X12

2

SB1-005
The right half shell

group
1 SB1-028 Parking switch group 1

SB1-006 The clamping nut 8 SB1-029 Oil switch 1

SB1-007 Inverter group 1 SB1-030 Stop knob 1

SB1-008 Panel seat 1 SB1-031 Step bolt M4x 8 1

SB1-009 Control panel assembly 1 SB1-032 Protective cover 1

SB1-010 Six angle bolt M6X16 8 SB1-033 Mushroom head bolt 1

SB1-011 Bolt assembly M6X16 6 SB1-034 The left half shell 1

SB1-012 Supporting tube 2 SB1-035 Fuel tank 1

SB1-013  
Rubber plug

4 SB1-036 Fuel filter 1

SB1-014 Bottom support plate 1 SB1-037 Tubing 1

SB1-015 Plate nut 4 SB1-038 Screen assembly 1

SB1-016 Rubber pad 1 SB1-039 Filter washer 1

SB1-017 Silencer muffler 1 SB1-040 Fuel tank cover 1

SB1-018 Sealing strip 2 SB1-041 Oil tank cover assembly 1

SB1-019 Power assembly 1 SB1-042 Pump power tube 1

SB1-020 Casing 1 SB1-043 Pipe protection spring 1

SB1-021 Shim 2 SB1-044 Gasoline pump 1

SB1-022 Rubber sleeve 2 SB1-045 Oil inlet pipe 1

SB1-023 Outlet pipe 1 SB1-046
Six angle bolt flange of

M6X16
2

MODEL NO.

 SERVICE SPARE PARTS LIST

SPECIFY MODEL NO.WHEN ORDERING PARTS

DIGITAL GENERATOR

barukin
Машинописный текст

barukin
Машинописный текст
IGG1100

barukin
Машинописный текст



ENGINE ASS′Y

MODEL NO. 144F

SPECIFY MODEL NO.WHEN ORDERING PARTS



Parts No. Description Q Parts No. Description Q

SB1-1001 Starter components 1 SB1-1028 Valve spring seat 2

SB1-1002 Nut M5 3 SB1-1029 Valve spring 2

SB1-1003 Fan cover 1 SB1-1030 Inlet valve oil seal 1

SB1-1004 Stud bolt M6X110 1 SB1-1031 Cam gear assembly 1

SB1-1005 Stud bolt M6X123.5 2 SB1-1032 Muffler pipe pad 1

SB1-1006 High pressure pack 1 SB1-1033 Right duct cover 1

SB1-1007  
Spacer sleeveφ 5.5xφ 10x12

1 SB1-1034 Cam gear shaft 1

SB1-1008 Screw M5x20 7 SB1-1035 Screw M6X10 4

SB1-1009 Spark plug 1 SB1-1036 Cam gear gasket 3

SB1-1010 Start dial 1 SB1-1037 Silencer 1

SB1-1011 Screw M6x15 1 SB1-1038 Screw M6x40 2

SB1-1012 The fan press 1 SB1-1039 Six angle screws M6x20 2

SB1-1013 Fan 1 SB1-1040 Silencer pad 1

SB1-1014 Nut M12x1.25 1 SB1-1041 Muffler pipe 1

SB1-1015-1 Rotor set 1 SB1-1042 The base box assembly 1

SB1-1015-2 Stator group 1 SB1-1043 Rack 1

SB1-1016 Bolt M5x25-10.9 2 SB1-1044 Screw assembly M5x22 8

SB1-1017 Washer 5 2 SB1-1045 Oil seal seat 1

SB1-1018 Washer 5 2 SB1-1046 Sealing ring 1

SB1-1019 Trigger 1 SB1-1047 Oil dipstick 1

SB1-1020 Screw assembly M5x15 1 SB1-1048 Speed control gear 1

SB1-1021 Cylinder head cover 1 SB1-1049 Speed control gear 1

SB1-1022 Screw assembly M5x20 7 SB1-1050 Retaining ring 6 1

SB1-1023 Cylinder head gasket 1 SB1-1051 Oil protection device 1

SB1-1024 O ring 34x3 1 SB1-1052 Crankshaft assembly 1

SB1-1025 Valve push rod 2 SB1-1053 Key 3x5x13 1

SB1-1026 Rocker arm 2 SB1-1054 Oil seal 1

SB1-1027  
The rocker arm pinφ 4x38

1 SB1-1055  
Rocker arm shaft φ 5x30

1

 SERVICE SPARE PARTS LIST

SPECIFY MODEL NO.WHEN ORDERING PARTS

DIGITAL GENERATOR

MODEL NO. 144F



Parts No. Description Q Parts No. Description Q

SB1-1056 Rocker arm shaft 2 SB1-1088 Nut M5 2

SB1-1057  
Spacer sleeveφ 5.5xφ 9x8

1 SB1-1089 Air filter pad 1

SB1-1058 Air filter pipe 1 SB1-1090 Carburetor assembly 1

SB1-1059 Air filter connector 1 SB1-1091 Governor fork 1

SB1-1060 Wire clamp spring 2 SB1-1092 Spring 1

SB1-1061  
Rack shock-absorbing sleeve

4 SB1-1093 The lower half shell 1

SB1-1062 The rack bushing 2 SB1-1094 Screw M4X12 1

SB1-1063 Screw M5x35 1 SB1-1095 Washer 4 1

SB1-1064  
The pressure balance pipe

1 SB1-1096 Screw M3X8 1

SB1-1065 Pipe protection spring 1 SB1-1097 Adjustable speed motor 1

SB1-1066 Exhaust valve 1 SB1-1098 On the half shell 1

SB1-1067  
Air inlet door

1 SB1-1099 Carburetor pad 1

SB1-1068 Piston 1 SB1-1100 Inlet pipe 1

SB1-1069 The first piston ring 1 SB1-1101 End cover 1

SB1-1070 Second piston rings 1 SB1-1102 Bolt M5x15 3

SB1-1071 Lining ring 1

SB1-1072 Scraper ring 1

SB1-1073 Piston pin 1

SB1-1074  
Piston pin retaining ring

2

SB1-1075 Connecting rod 1

SB1-1076 Connecting rod cap 1

SB1-1077 Bolt M5x25-10.9 2

SB1-1078 Oil blocks 1

SB1-1079 Pump power tube 1

SB1-1080 Cylinder assembly 1

SB1-1081 Air filter cover 1

SB1-1082 Fine filter 1

SB1-1083 Screw M3X5 1

SB1-1084 Reed valve plate 1

SB1-1085 Reed valve 1

SB1-1086 A left air duct cover 1

SB1-1087 Stud bolt 2


	1200i整机爆炸
	1200i整机明细
	1200i整机零件
	1200i动力爆炸
	1200i动力明细
	1200i-动力零件



